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MODEL NO. 9016B

ITEM PART NO. DESCRIPTION QTY NOTE
001 416449-8 Sapka 9015B/9016B/9067/9069/F*   1
002 233089-5 Nyomórugó 12 233089-5   1
003 266173-1 Önmetszo csavar M5x30   4
004 153374-9 Fogaskerékház, komplett 9015B/   1
005 961003-8 Seeger-gyuru S-7 961003-8   1
006 226756-9 Kúpfogaskerék  11 9016B   1
007 211131-2 Golyóscsapágy 6001DDW 211131-2   1
008 317323-2 Hajtómuház   1
009 240010-7 Ventilátorkerék 70 9015B/9016B   1
010 516334-6 Forgórész 230-240V 9015B/9016B   1 220V/240V

INC. 9,11,12
011 681644-1 Szigetelt Alátét 681644-1   1
012 210005-4 Golyóscsapágy 608DDW 210005-4*   1
013 416448-0 Légterelo lap 9015B/9016B   1
014 265995-6 Önmetszo csavar M4x18*   4
015 182990-0 Kapcsolóház (jobbos + balos) 9   1

INC. 29
016 522838-8 Állórész 220/240V 9015B/9016B   1 220/240V
017 266029-8 Önmetszo csavar M5x65*   2
018 183159-9 Motorház, komplett 9015B/9016B   1

INC. 20
019 265096-0 PAN HEAD SCREW M5x16   4
020 819001-5 MAKITA címke   2
021 643750-0 Szénkefetartó-sapka 643750-0*   2
022 191963-2 Szénkefe CB-303*   1
023 859285-3 NAME PLATE 9016B   1
024 650100-2 Kapcsoló minden F   1
025 265995-6 Önmetszo csavar M4x18*   2
026 687063-9 Kábel-feszültségmentesíto 6870   1 220/240V
027 666066-6 POWER SUPPLY CORD 1.0-2-2.5   1 220V
028 682503-2 #Kábelvédo 8-90*   1
029 182990-0 Kapcsolóház (jobbos + balos) 9   1

INC. 15
030 224554-5 Biztosítóanya 14-45, 45 mm (új   1
031 224415-9 Belso illesztoperem   1
032 134961-3 WHEEL COVER ASS'Y   1

INC. 33
033 251391-4 Trapézfeju csavar M5x16   1
034 152572-2 Tengely, komplett 9015B/9016B   1
035 316991-8 Csapágyház 9015B/9016B   1
036 211129-9 Golyóscsapágy 6201DDW 211129-9   1
037 962151-6 Seeger-gyuru R-32 962151-6*   1
038 226754-3 Tányérkerék 35 9016B   1
039 152492-0 GRIP 36 COMPLETE   1
040 256446-0 Csapszeg 6 9227CB   1
041 262086-4 Gumi gyuru   1
042 442126-6 Tömítés   1
A01 782407-9 LOCK NUT WRENCH  35   1
A02 A-83680 DEPRESSED CENTER WHEEL 150MM   1 EPD-009/90
E01 645088-9 Zajszuro   1
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